
 

Approve Deny Signatures Date 

X  Jinsu Kim 
Jinsu Kim / Environmental Engineering Specialist August 9, 2023 

X  Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager September 11, 2023 

X  Maria D. Bebenek 
Maria D. Bebenek, P.E. / Program Manager September 11, 2023 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0080799 

Facility Type Municipal APS ID 274650 

Major / Minor Minor Authorization ID 1398166 

a 
Applicant and Facility Information 

a 

Applicant Name Newburg Hopewell Township Authority  Facility Name Newburg Hopewell Township STP  

Applicant Address PO Box 128   Facility Address Reasner Lane   

 Newburg, PA 17240-0128   Newburg, PA 17240  

Applicant Contact Michael Hensel  Facility Contact Michael Hensel  

Applicant Phone (717) 423-6263  Facility Phone (717) 423-6263  

Client ID 40261  Site ID 251151  

Ch 94 Load Status Not Overloaded  Municipality Hopewell Township  

Connection Status No Limitations  County Cumberland  

Date Application Received June 1, 2022  EPA Waived? No  

Date Application Accepted June 3, 2022  If No, Reason , DEP Discretion  

Purpose of Application NPDES RENEWAL.  

a 

 

Summary of Review 

Newburg Hopewell Township Authority (NHTA) has applied to the Pennsylvania Department of Environmental Protection 
(DEP) for reissuance of its NPDES permit.  The permit was last reissued on October 5, 2017 and became effective on 
November 1, 2017.  The permit expired on October 31, 2022.   
 
Based on the review, it is recommended that the permit be drafted.   
 
Sludge use and disposal description and location(s):  Sludge is processed onsite prior to being land applied under PAG083598. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 

 

 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0080799 
Newburg Hopewell Township STP 

 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .072  

 Latitude 40º 8' 0.07"  Longitude -77º 33' 18.10"  

 Quad Name Newburg  Quad Code 1725  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Newburg Run (WWF)  Stream Code 10531  

 NHD Com ID 56408683  RMI 1.14  

 Drainage Area 4.94 sq.mi.  Yield (cfs/mi2) 0.167  

 Q7-10 Flow (cfs) 0.825  Q7-10 Basis USGS Gage 01570000  

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 7-B  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment NUTRIENTS, SILTATION  

 Source(s) of Impairment AGRICULTURE, AGRICULTURE  

 TMDL Status Final  Name Conodoguinet Creek Watershed  

    

 Nearest Downstream Public Water Supply Intake        

 PWS Waters         Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi)        

       

 
Drainage Area 
The discharge is to Newburg Run at RM 1.14.  A drainage area upstream of the discharge point is estimated to be 4.93 
sq.mi. according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.    
 
Streamflow 
USGS gage 01570000 on Conodoguinet Creek near Hogestown is located about 350' below the PA American Water Co. 
intake and is affected to some degree by the withdrawal.  Recent stream flow retrievals resulted in a Q7-10 of 69.3 cfs at this 
gage for record period of 1971-2008.  USGS split the record period to incorporate the PA American PWS intake. The 
average daily PWS withdrawal has been 6 MGD or 9.28 cfs according to Source Water Assessment Summary for Silver 
Spring Water Plant.  This results in a total flow of 78.58 cfs at the gage after adjustment for the PWS intake. 

Q7-10 runoff rate = (69.3 + 9.28)/470 = 0.167 cfs/mi2. 
Q30-10:Q7-10 = 78.3/69.3 = 1.13:1 
Q1-10:Q7-10 = 63.1/69.3 = 0.91:1 
Q7-10 = 0.167*4.94 = 0.825 cfs 

 
Newburg Run 
Under 25 Pa Code §93.9o, Newburg Run has a designated water use of warm water and migratory fishes (WWF, MF).  No 
special protection water is therefore impacted by this discharge.  The latest integrated water quality report finalized in 2020 
shows that Newburg Run is impaired for nutrients and siltation as a result of agricultural activities.  A TMDL was developed 
to address these impairments but no wasteload allocation (WLA) was assigned to this facility.  Further details will be 
discussed later in this fact sheet.   
 
Public Water Supply Intake  
The fact sheet developed during the last permit renewal indicates that the nearest downstream PWS is Carlisle Borough in 
North Middleton Township at RMI 37.03, about 33 miles downstream of the discharge. The Q7-10 at the intake is about 62.47 
cfs. The discharge will not impact the intake because of the distance, dilution, and effluent limits. 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0080799 
Newburg Hopewell Township STP 

 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Newburg Hopewell STP 

 

WQM Permit 
No. 

Issuance 
Date 

                                                                Reason 

2182405       New 

2182405-04-1 11/19/2004 Construction of new influent pump station, distribution box, two 12-inch square steel 
clarifiers, and UV disinfection 

2182405-06-1 03/21/2007 Organic rerate of the plant to 144 lbs BOD5/day based on aeration capacity 
and the DWFM loading rate of 15 lbs BOD5/day/1,000 cf of oxidation ditch volume. 
The chlorine contact tank was converted to aerobic digesters/bio-solids storage tank 

2182405-09-1 03/23/2010 A rerate of the treatment plant to a design capacity of 0.072 MGD 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 

Secondary With 
Ammonia And 
Phosphorus Oxidation Ditch Ultraviolet 0.072 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.072 144 Not Overloaded Sludge Digester Land Use 

 
NHTA owns and operates a municipal wastewater treatment plant located at 2 Reasner Lane Newburg PA 17527 serving 
Newburg Borough and Hopewell Township.  The facility is rated for 0.072 MGD as both annual average and hydraulic 
design capacity.  The facility utilizes an oxidation ditch activated sludge treatment process consisting of influent pumping 
station, comminutor/bar screen unit, oxidation ditch, clarification, UV disinfection and outfall structure. 
 
Sludge is processed through two (2) sludge holding tanks prior to being land applied under PAG083598.   
 

 
Compliance History 

a 

Summary of DMRs: A summary of past 12-month DMR is presented on the next page. 

Summary of 
Inspections: 

01/19/2022: Brandon Bettinger, DEP Water Quality Specialist, conducted an administrative 
inspection related to Chesapeake Bay nutrient monitoring.  No violations noted.  
12/09/2020: Michael Benham, former DEP Water Quality Specialist, conducted an administrative 
inspection related to Chesapeake Bay nutrient monitoring.  No violations noted.  
12/23/2019: Michael Benham conducted an administrative inspection related to Chesapeake Bay 
nutrient monitoring.  The facility conducted sample collection less frequent than required by the 
permit.  This was indicated as a violation.    
11/27/2018: Michael Benham conducted a routine inspection and indicated that the permittee did 
not submit a sewage sludge management inventory as required by the permit.  This was indicated 
as a violation.   

Other Comments: Since last reissuance, the facility had a number of permit violations.  These violations are listed 
on page 7 of this fact sheet.  DEP’s database revealed that there is no open violation associated 
with this facility or permittee. 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0080799 
Newburg Hopewell Township STP 

 

4 

Effluent Data 

 
DMR Data for Outfall 001 (from June 1, 2021 to May 31, 2022) 

 
Parameter MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 

             Flow (MGD) 
Average Monthly 0.086 0.0775 0.0722 0.0916 0.0635 0.0499 0.0647 0.0551 0.0881 0.0561 0.0590 0.0463 

Flow (MGD) 
Daily Maximum 0.286 0.2107 0.1209 0.2449 0.1212 0.0705 0.2040 0.0984 0.2067 0.1936 0.1354 0.0593 

pH (S.U.) 
Minimum 6.9 6.9 6.4 7.0 6.9 7.0 7.3 7.3 7.1 6.9 7.0 7.0 

pH (S.U.) 
Maximum 7.8 7.6 7.5 7.7 7.7 8.0 7.7 8.0 7.9 7.8 7.5 8.0 

DO (mg/L) 
Minimum 7.8 8.1 8.1 8.7 8.8 9.5 8.0 8.0 5.7 5.9 6.4 6.0 

CBOD5 (lbs/day) 
Average Monthly < 3 < 2 < 2 2 < 1 < 1 < 1.0 < 1 3 < 2 1 3 

CBOD5 (lbs/day) 
Weekly Average 3 2 2 3 < 2 2 2.0 < 1 3 < 2 2 3 

CBOD5 (mg/L) 
Average Monthly < 4.8 < 3.6 < 3.0 5.0 < 3.0 < 3.8 < 3.2 < 3.0 5.4 < 3.3 3.5 6.8 

CBOD5 (mg/L) 
Weekly Average 6.5 4.3 3.0 7 < 3.0 4.7 3.4 < 3.0 5.7 3.6 3.6 6.9 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 83 136 108 64 105 91 153 80 81 123 103 137 

BOD5 (lbs/day) 
Raw Sewage Influent 
Daily Maximum 182 205 157 102 182 145 320 106 101 307 141 229 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 164 254 211 133 228 229 153.0 211 162 190 238 365 

TSS (lbs/day) 
Average Monthly < 1 < 2 < 1 4 1 3 1.0 0.9 3 2 4 2 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 154 172 106 51 42 78 81 87 80 131 133 208 

TSS (lbs/day) 
Raw Sewage Influent 
Daily Maximum 313 299 188 81 62 160 94 189 175 253 218 323 

TSS (lbs/day) 
Weekly Average 2 3 1 5 1 5 1.0 1 3 2 5 3 

TSS (mg/L) 
Average Monthly < 2.0 3.4 < 2 8 2.0 7.6 3.1 2.4 5.8 3.3 10.2 6.7 



NPDES Permit Fact Sheet NPDES Permit No. PA0080799 
Newburg Hopewell Township STP 

 

5 

Parameter MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 308 312 213 106 90 190 81.0 229 169 226 302 556 

TSS (mg/L) 
Weekly Average 2.4 5.2 2.4 13.2 2.0 11.6 3.2 3.2 7.2 4.0 15.2 8.8 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 10 < 10 < 10 < 20 < 10 < 10 < 10 < 18 < 10 < 10 < 10 < 10 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum < 10 < 10 < 10 41 < 10 < 10 < 10 31 < 10 < 10 10 < 10 

UV Intensity (µw/cm²) 
Minimum 3.4 6.7 0.8 0.9 0.1 0.2 1.8 3.8 5.3 11.8 1.8 8.2 

Nitrate-Nitrite (mg/L) 
Average Monthly < 20.24 < 17.75 < 19.67 < 7.228 < 6.742 < 15.611 < 17.38 < 22.59 < 19.58 < 28.56 < 23.81 < 7.78 

Nitrate-Nitrite (lbs) 
Total Monthly < 360 < 11 < 321 < 102 < 99 < 6 < 239 < 275 < 275 < 412 < 284 < 94 

Total Nitrogen (mg/L) 
Average Monthly < 20.74 < 18.25 < 20.17 < 9.021 < 9.015 < 17.591 < 17.88 < 23.09 < 18.58 < 29.06 < 24.31 < 12.87 

Total Nitrogen (lbs) 
Effluent Net  
Total Monthly < 370 < 328 < 329 < 124 < 133 < 219 < 246 < 281 < 259 < 419 < 291 < 148 

Total Nitrogen (lbs) 
Total Monthly < 370 < 328 < 329 < 124 < 133 < 7 < 246 < 281 < 259 < 419 < 291 < 148 

Total Nitrogen (lbs) 
Effluent Net  
Total Annual         < 3190    
Total Nitrogen (lbs) 
Total Annual         < 3190    
Ammonia (lbs/day) 
Average Monthly < 0.06 < 0.06 < 0.05 < 0.5 0.9 0.7 < 0.05 < 0.04 < 0.05 < 0.05 < 0.04 1.7 

Ammonia (mg/L) 
Average Monthly < 0.1 < 0.10 < 0.1 < 1.1 1.9 1.9 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 4.7 